

أصناف لا تتوفرها الا الإمدادات الطبية

No	Item
1	Adrenaline hydrochloride 1mg/ml amp
2	Alfacalcidol 2 µg /ml. (0.1 µg/1 drop) 10ml bott.
3	Aminophylline injection 250mg in 10ml ampoule
4	Amphotericin B powder for reconstitution 50mg/vial
5	Atropine sulphate 1mg in 1ml Ampoule
6	Budesonide 160 mcg+Formoterol 4.5 mcg/inhalation 60 doses
7	Budsonide aerosol inhalation, 400microgram/ metered dose
8	Budsonide aerosol inhalation,200microgram/ metered dose
9	Calcium gluconate injection 10%/10ml (Calcium 8.4 mg/ml)
10	Carbamazole 5mg tab. 100 tabs./box
11	Chlorphenamine maleate injection, 10mg in 1ml Ampoule
12	Chlorpromazine hydrochloride 50mg/2ml. Amp.
13	Cholestyramine unhydrorous powder 4g/sachet
14	Citalopram hydrobromide 20 mg tablet
15	Clopidogril 75mg tablets
16	Desmopressin 100 mcg/ml, 2.5ml nasal spray
17	Desmopressin oral lyophilisates as acetate 120 microgram tablet
18	Dexamethasone sodium phosphate 4mg/ml,lml amp
19	Dextrose 10% in water solution for IV.infusion.500ml with air vent set
20	Dextrose 5%in sodium chloride 0.18% solution for IV.infusion 500ml with set
21	Dextrose 5%in sodium chloride 0.45% solution for IV.infusion 500ml with set
22	Dextrose 5%in sodium chloride 0.9% solution for IV.infusion 500ml with set
23	Dextrose 50% in water solution for injection.50 ml with air vent set
24	Diazepam 10 mg/2ml. 2ml amp
25	Digoxin 0.25mg tablet
26	Escitalopram 10mg tablets
27	Felodipine 5mg tab.
28	Flupenthixol +Melitracen (0.5mg+10mg) Tab.
29	Flupenthixol decanoate 20mg/ml, 2ml Amp
30	Furosemide 20mg injection in 2ml ampoule
31	Gentamicin sulphate 40mg/ ml inj 2ml amp
32	Haloperidol inj 5mg /ml 1ml amp
33	Heparin sodium 5000 IU./ml 5ml vial I.V/S.C
34	Human Anti-D Immunoglobulin injection 150 µg/ml, 2ml amp
35	Human Chorionic Gonadotrophin (HCG) 5000 unit powder for inj./vial With solvent
36	Hydrocortisone 10mg tabs
37	Hydroxy Urea 500mg Capsule
38	Hyoscine N-butyl bromide injection, 20 mg in 1ml amp
39	Insulin glargin (long acting) 100 IU/ml in 10 ml vial
40	Insulin mixed 10 ml vial
41	Insulin soluble 10 ml vial
42	Insulin zinc 10 ml vial
43	Interferon 3,000,000 IU inj
44	Interferon alfa for I.V/I.M/S.C inj 3000000 IU/vial with diluent or/cartilage with needle (Individual pack)
45	Iron dextran(complex of ferric hydroxide with dextran containg 5 % = 50mg /ml of iron) for I.V inj.2-ml ampoule
46	Letrozole 2.5mg Film Coated Tablet
47	Lyophilized Anti scorpion venom single dose/vial
48	Lyophilized Anti snake polyvalent venom single dose/vial
49	Magnesium sulphate injection 50% in 5 ml amp
50	Mannitol I.V Solution 20% with air vent set
51	Methotrexate 2.5mg Tablet
52	Methylphenidate hydrochloride 10mg scored tablet
53	Ondansetron hydrocholride 8 mg/ tab
54	Ondansterone 4mg Tablet

No	Item
55	Phenytoin Sodium for inj 250mg/5ml amp
56	Phytomenadione inj (Vitamin k)10mg/ml amp
57	Potassium chloride 15% injection in 10ml amp, in pack of 10 amps
58	Primaquine (as phosphate) 15mg coated tablets 10 tablets/blister
59	Promethazine hydrochloride inj 25mg/ml in 2ml amp
60	Propylthiouracil 50mg tab.
61	Pyridostigmine bromide 60mg tablets, 10 tablets/ blister
62	Quinine dihydrochloride injection, 300mg/ml in 2 ml amp
63	Rabies vaccine solution or freeze dried powder,single dose/vial (human diploid)
64	Ramipril 10mg tablets
65	Ramipril 5mg tablets
66	Ringer lactate solution for IV.infusion 500 ml bottel with set
67	Salbutamol nebulizer solution 2mg/ml 2.5ml bottle
68	Sodium bicarbonate 8.4%in 50 ml amp
69	Sodium Chloride (Hypertonic Saline 3%) 500ml bott
70	Sodium Chloride solution for IV.infusion 0.9% 500ml with t set
71	Tetanus antitoxin 1500 IU/ 1ml amp (Tetanus vaccine)
72	Water for injections 5ml amp
73	Zuclopentixol decanoate 200mg/ml, 1ml amp.
74	Benzyl penicillin sodium1mega IU.
75	Benzathine penicillin 1.2mega IU.
76	Benzathine penicillin 2.4 mega IU.
77	Warfarin 1mg tablet
78	Warfarin 3mg tablet
79	Warfarin 5mg tablet
80	Metoclopramide 10mg/2ml injection.
81	Cyclosporin 50mg cap.
82	Cyclosporin 100mg cap.
83	Cyclosporin 100mg cap.
84	Cyclosporin 100mg cap.
85	Cyclosporin 25mg cap.
86	Felodipine 5mg tab.
87	Hydrocortisone sodium succinate 100 mg injection.
88	Azathioprine 50mg tablet.
89	Terlipressin Acetate 1mg powder for i.v inj
90	Streptokinase 1.500.000 iu lyophilized for i.v inj
91	Bicalutamide 50 mg/tablet
92	Absorbable haemostate collagen 5Cm x8cm.
93	Protamine sulphate 10mg/1ml in 5ml for i.v use